
BOARD OF DIRECTORS 

Jeff Davidson, President Cindy Secada, Vice President 
Scott Ratterman, Director               Bertha Underhill, Director    Russ Thomas, Director    

RESOLUTION NO.  2021-42 
RESOLUTION NO. PFA-02 
 ORDINANCE NO.  2021–01 

AGENDA 

OUR MISSION 
 Protect, enhance, and develop Calaveras County’s water resources and watersheds to 

provide safe, reliable, and cost-effective services to our communities. 

Regular Board Meeting   Calaveras County Water District 
Wednesday, June 23, 2021     120 Toma Court 
1:00 p.m.  San Andreas, California 95249 

Based on guidance from the California Governor’s Office and Department of Public Health, in order 
to minimize the potential spread of the COVID-19 virus, the Calaveras County Water District will 
[...]
and is second new discharge to a Russian River tributary permitted 
by HydroScience. 

San Pasqual Wastewater Collection, Treatment, and 
Disposal 
San Diego County, California
Principal-in-Charge. HydroScience prepared a wastewater feasibil-
ity study to determine the wastewater collection, treatment, and ef-
fluent disposal requirements for the San Pasqual Indian Reservation 
(Reservation) in San Diego, California. The intent of this Study was 
to evaluate the available options to implement a centralized sewer 
collection, treatment, and disposal system for District’s A and B. Hy-
droScience identified that the existing Reservation would have an 
ADWF of approximately 67,000 gpd, increasing to 130,000 gpd at 
buildout. Treatment and disposal requirements both on trust lands 
and a municipal connection to the Valley Center Municipal Water 
District were identified and sized. The 10-mile collection system, 
treatment plant, and disposal system had an estimated cost of $12.8 
million to construct.

Dry Creek Wastewater Treatment Plant Influent 
Meter Vaults Design
City of Roseville, California
Project Manager. This project included the design and construction 
of two new influent meter vaults, bypass facilities, and installation 
of two new magmeters to accurately measure influent flow at the 
Dry Creek Wastewater Treatment Plant. This project required the 
shutdown of both of the plant’s only influent pipelines to complete 
installation. The magmeters were located in meter vaults approxi-
mately 15-feet below grade with side walls coming three-feet above 
grade. For maintenance of the magmeter, a flow bypass line was 
also constructed. Design components included full SCADA control 
and monitoring of the new valves and flow meter, electrical, civil, 
and site lighting. 

Dry Creek Rancheria Wastewater Project
Dry Creek Rancheria Band of Pomo Indians, Sonoma 
County, California
Project Manager. Located in the steep hills near Geyserville, Califor-
nia, the project included the design of high lift sewer lift stations and 
a wastewater treatment plant. The treatment plant was designed to 
treat highly variable waste flow from a gaming facility. An immersed 
membrane treatment plant was designed to provide a high qual-
ity effluent to be used for recycled water. This project included a 
completely new wastewater collection system, high head sewage 
lift stations, and a new treatment facility. The new wastewater plant 
was designed to meet all Title 22 requirements for unrestricted re-
cycled water use. The plant included headworks with fine screen-
ing and an immersed membrane bioreactor including anoxic zones 
for denitrification. An ultraviolet disinfection system was designed 
for the project.

Curtis Lam, PE



HydroScience Engineers 37

CCWD • Arnold Wastewater Treatment Facility Improvement Project • CIP 15095

EDUCATION
B.S., Mechanical Engineering 
(Environmental Engineering 
emphasis), University of 
California, Santa Barbara

REGISTRATION
Civil Engineer, California, 
Registration No. 68550

Eric Jones is a project manager, construction manager and project engineer with 
more than 20 years of experience in water, wastewater, and recycled water facility 
planning, design and construction assistance. His specific areas of focus have in-
cluded pump station design, pipeline design including trenchless technologies, wa-
ter and wastewater treatment design, feasibility studies and construction manage-
ment. He has played key roles in several design and construction services teams for 
many projects throughout California and Australia.

REFERENCE PROJECTS 

•	 Wastewater Treatment Plant 
Improvements Project and Study 
Rodeo Sanitary District, Contra Costa 
County, California 
Construction Manager / Project Manager.

•	 Regional Wastewater Control 
Facilities  
City of Stockton, California 
Project Manager.

•	 Wastewater Treatment Plant 
Reliability Improvements Project 
Silicon Valley Clean Water, Redwood 
City, California 
Project Manager / Project Engineer. 

SELECT PROJECT EXPERIENCE

Ballina Wastewater Treatment Plant 
Design and CM
Ballina Shire Council, New South Wales, 
Australia
Project Engineer. HydroScience was retained 
by the Ballina Shire Council to design and up-
grade the Ballina Wastewater Treatment Plant 
with a modern membrane bioreactor (MBR) treat-
ment plant capable of treating an average dry 
weather flow of 1.9 MGD and a peak flow of 5.7 
MGD. The plant incorporates Kubota flat sheet 
membranes. The design provided features to 
improve the plant performance, reduce cost and 
improve efficiency. The existing structures were 
used to accommodate some of the new facili-
ties. The MBR was designed using Dual RAS / 
ML recycling streams and eliminated de-aeration 
to reduce power use and CO2 emissions. The 
membrane system was designed for gravity flow 
through the membranes. Efficient turbo blowers 
were included for both process and membrane 
scrubbing to reduce power consumption. Hydro-
Science proceeded with detailed design, and 
was responsible for the process commissioning 
and validation. The plant now provides recycled 

water for non-potable use in new residential de-
velopments in Ballina (third pipe), and for other 
uses including irrigation of parks and playing 
fields.

City of Hollister Long-Term 
Wastewater Management Plan
City of Hollister, California
Assistant Engineer. The project consisted of a 
master planning study to develop a long-term 
strategy for wastewater treatment and disposal 
for the City’s of domestic and industrial waste-
water treatment plants. Effluent disposal strat-
egies integrated a future reclamation program 
into near-term disposal strategies that would 
be consistent with ongoing regional groundwa-
ter management practices. Treatment plant im-
provements consolidated domestic and indus-
trial wastewater treatment, expanded disposal 
capacity from 2.69 to 4.0 MGD, expandable to 
7.5 MGD, and improved treatment plant perfor-
mance, reliability, and consistency to tertiary 
standards. Additional services included a prelim-
inary NPDES sampling and permitting feasibility 
review and a preliminary recycled water market 
assessment.

Sheridan Wastewater Treatment Plant 
Upgrade
Placer County, California
Project Engineer. The project involved plan-
ning, design, and construction management of 
a seasonal storage reservoir, new sprayfields, 
and suspended solids removal system for an ex-
pansion of an existing facility. The project also 
included coordination of a new discharge permit 
with RWQCB Region 5 (Central Valley). Eric’s pri-
mary responsibilities included the design of the 
seasonal storage reservoir, which included the 
water balance. He also assisted with the Report 
of Waste Discharge and the application for the 
small county grant.

Eric Jones, PE Project Engineer



HydroScience Engineers38

CCWD • Arnold Wastewater Treatment Facility Improvement Project • CIP 15095

Cache Creek Casino Resort Wastewater Treatment 
Plant Upgrade
Yocha Dehe Wintun Nation, Yolo County, California
Project Engineer. HydroScience designed an upgrade to expand 
the Casino’s WWTP which was an overloaded SBR plant that was 
under scrutiny from the USEPA. An MBR plant with denitrification 
was designed along with an effluent disposal system comprised of 
multiple pump stations, a sprayfield, and a large subsurface dispos-
al system. Reclamation services included lining an existing 56-acre-
foot recycled water reservoir, designing a recycled water booster 
pump station, and retrofitting and converting an existing water stor-
age tank to a recycled water storage tank and adding reinforced 
polypropylene baffles. The project was designed and constructed 
on an aggressive schedule of only nine months from beginning of 
design to startup of the first phase.

Hollister Domestic Wastewater Treatment Plant 
Interim Improvements
City of Hollister, California
Assistant Engineer. This project consisted of the design and con-
struction of interim improvements at the City of Hollister’s Domes-
tic Wastewater Treatment Plant. This project converted a 2.5 MGD 
pond treatment system into a 3.0 MGD dual-power, multicellular 
system to provide immediate improvements in effluent quality and 
reduce BOD and SS concentrations by an additional 70%. The de-
sign consisted of a new influent lift station, process modification 
and conversion to the biological processes, and the design of a 
DAF system. Pursuant to RWQCB mandate, the $3.2 million project 
was designed, bid, constructed, and successfully started-up in less 
than eight months, one month ahead of schedule with less than 5% 
change orders.

Hollister Domestic MBR Wastewater Plant
City of Hollister, California
Project Engineer. This project consisted of initial feasibility studies, 
a preliminary design report, and bid design and specifications. The 
project included the design of a 5.0 MGD immersed membrane 
bioreactor (MBR) treatment plant. As part of the design, MBR equip-
ment supply specifications were prepared and the MBR supplier 
was pre-selected using an evaluated bid process. The MBR was 
designed to denitrify to meet the low effluent nitrate limit of 5 mg/L. 
In addition to the MBR, the design involved a pretreatment facility 
consisting of grit removal and 2 mm fine screens. HydroScience 
also designed a solids handling system incorporating sludge sta-
bilization basins and a combination gravity belt thickener/belt filter 
press. Ancillary facilities included an operations building, laboratory, 
a methanol feed system, and an odor control system. As part of the 
City’s long-term recycled water objectives, HydroScience designed 
a chlorine contact basin, hypochlorite feed and storage area, and 
an effluent pump station. 

Barrick Goldstrike Water Treatment Plant
Auburn Contractors, City of Elko, Nevada
Mechanical Design Engineer. HydroScience designed a $39 mil-
lion water treatment plant design-build project for Barrick Goldstrike 
Mine near Elko, Nevada. This complex project included the design 
of multimedia filters, ultrafiltration systems, and multiple stage re-
verse osmosis systems and associated pumping within a three 
story building. HydroScience provided structural, civil, mechanical 
and electrical design for this project. The construction of this fast-
track project began within 3 months of award and the total design 
was completed in approximately 10 months from notice to proceed. 
Specific services provided by Eric include overall layout and me-
chanical design, coordination with equipment manufacturers, and 
in house electrical and structural department, and drafting manage-
ment to develop final construction plans, specifications.

Griffith Water Reclamation Plant Upgrade Concept 
Design
Griffith City Council, New South Wales, Australia
Project Engineer. HydroScience was retained by the City of Griffith 
to design a 2.8 MGD municipal MBR WWTP. The new plant was 
designed to produce recycled water to supply the City’s ambitious 
recycled water program. Design features included use of the exist-
ing primary sedimentation tanks to peak wet weather flows. Other 
design features included a 4 train membrane bioreactor, UV dis-
infection system, sludge dewatering building, operations building, 
and SCADA control system. HydroScience services also included 
commissioning and start-up. 

Griffith Water Reclamation Plant Upgrade Final 
Design
Griffith City Council, New South Wales, Australia
Project Engineer. After completing the concept design for this proj-
ect, the HydroScience team was retained to provide final design for 
the 3.0 MGD MBR. The new plant was designed to produce recy-
cled water to supply the City’s ambitious recycled water program. 

Recycled Water Package Membrane Treatment 
System
City of Hayward, California
Project Engineer. HydroScience is providing detailed design, bid, 
and construction phase support for a new microfiltration and chlo-
rine disinfection tertiary treatment plant, which will supply up to 0.5 
MGD of disinfected tertiary treated water to the City’s recycled wa-
ter distribution system. The facilities will consist of a feed pump sta-
tion, microfiltration system, sodium hypochlorite storage and feed 
system, recycled water disinfection and storage, and electrical and 
control systems. 

Eric Jones, PE



HydroScience Engineers 39

CCWD • Arnold Wastewater Treatment Facility Improvement Project • CIP 15095

REFERENCE PROJECTS 

•	 Memorial Park Wastewater 
Treatment Facilities Improvements 
County of San Mateo, California 
WWTP and Pipeline Design Support. 

SELECT PROJECT EXPERIENCE

Sanitary Sewer Lift Station 
Improvements Phase 5
City of Foster City, California
Support Engineer. HydroScience is providing de-
sign and construction support for the rehabilita-
tion or replacement of nine lift stations through-
out the city, in order to upgrade them to state-
of-the-art-facilities. Upgrades include electrical, 
mechanical, structural, and civil improvements. 
Typical improvements include replacement of 
the control panel, pumps and associated piping 
inside the lift station, generator and Automatic 
Transfer Switch, reuse SCADA components as 
possible, and relocation of PG&E meter as nec-
essary. Kyle’s duties include design of sewer line 
and lift station relocation, design drafting, and 
preparation of record drawings.

Creekview Specific Plan Sewer Lift 
Station 
City of Roseville, California
Associate Engineer. HydroScience was retained 
to design and provide construction services for 
the implementation of a new 1 MGD submersible 
pump station. Major project features include an 
8-foot diameter precast concrete wet well con-
structed 38 feet below grade, submersible ultra-
sonic level control with backup float level switch 
controls, state of the art local control panels, fi-
beroptic communication for remote monitoring 
with City Scada, below grade mechanical as-
semblies for forcemain/pump isolation, bypass 
pumping provisions, pigging stations, Standby 
electric generation, Proto II CMU structural wall, 
and approximately 12,000 gallons of onsite 
emergency storage within a below grade pre-
cast concrete box culvert storage basin. 

Ralston Avenue Sewer Rehabilitation
City of Belmont, California
Support Engineer. To address surcharging in 
several sewer manholes in Ralston Avenue, the 
City of Belmont retained HydroScience to pro-
vide capacity studies and sewer modeling ser-
vices, slate segments and facilities for improve-
ment, prepare contract documents, and provide 
bid and engineering services during construc-
tion. HydroScience verified the City’s flow model 
and assessed the condition of the City sewers 
and manholes, updated and adjusted the model 
for accurate future flow scenarios and a better 
representation of actual conditions in the Ralston 
Avenue sewers. The project included preparing 
recommendations for repair, replacement, or re-
habilitation, with consideration for trenchless op-
tions where possible. This project won the 2019 
American Public Works Association Silicon Val-
ley Chapter’s Honor Award. Kyle’s duties includ-
ed evaluation of topographic survey data, design 
drafting, and preparation of record drawings.

Cabrillo Park Sewer Improvements
Santa Cruz County Sanitation District, 
California
Project Engineer. HydroScience was retained 
by the Santa Cruz County Sanitation District to 
provide pipeline condition assessment, trench-
less rehabilitation and new installation alter-
natives analysis/feasibility study, and design 
and construction services for pipeline improve-
ments associated with this project. The proj-
ect encompasses approximately 17 manholes 
and 2,540 linear feet of pipeline broken into 
16 sewer segments located both upstream and 
downstream of the overflow locations. Existing 
pipelines are 6- and 8-inches in diameter, and 
all are asbestos cement pipe (ACP) except for 
a DIP segment residing under Highway 1. Im-
provements target removal and replacement of 
an aerial pipeline crossing, rehabilitation utilizing 